

Review

Update of the recommendations on the management of the SARS-CoV-2 coronavirus pandemic (COVID-19) in kidney transplant patients

Verónica López^{a,*}, Auxiliadora Mazuecos^b, Florentino Villanego^b, María López-Oliva^c, Angel Alonso^d, Isabel Beneyto^e, Marta Crespo^f, Carmen Díaz-Corte^g, Antonio Franco^h, Francisco González-Ronceroⁱ, Luis Guirado^j, Carlos Jiménez^c, Javier Juega^k, Santiago Llorente¹, Javier Paul^m, Alberto Rodríguez-Benotⁿ, Juan Carlos Ruiz^o, Ana Sánchez-Fructuoso^p, Vicente Torregrosa^q, Sofía Zárraga^r, Emilio Rodrigo^o, Domingo Hernández^a, Grupo de Estudio GREAT y SENTRA¹

- ^a Unidad de Gestión Clínica de Nefrología, Hospital Regional Universitario de Málaga, Universidad de Málaga, Instituto Biomédico de Investigación de Málaga (IBIMA), RICORS2040 (RD21/0005/0012), Málaga, Spain
- ^b Servicio de Nefrología, Hospital Universitario Puerta del Mar, Cádiz, Spain
- ^c Servicio de Nefrología, Hospital La Paz, Madrid, Spain
- ^d Servicio de Nefrología, Complejo Hospitalario A Coruña, A Coruña, Spain
- ^e Servicio de Nefrología, Hospital Universitario Politécnico La Fe, Valencia, Spain
- ^f Servicio de Nefrología, Hospital del Mar, Hospital del Mar Medical Research Institute (IMIM), RD16/0009/0013 (ISCIII FEDER REDinREN), Barcelona, Spain

^g Servicio de Nefrología, Hospital Universitario Central de Asturias, Instituto de Investigación Sanitaria del Principado de Asturias (ISPA), Oviedo, Asturias, Spain

- ^h Servicio de Nefrología, Hospital de Alicante, Alicante, Spain
- ⁱ Servicio de Nefrología, Hospital Virgen del Rocío, Sevilla, Spain
- ^j Servicio de Nefrología, Fundación Puiqvert, REDinREN RD16/0009/0019, Barcelona, Spain
- ^k Servicio de Nefrología, Hospital Trias i Pujol, REDinREN RD16/0009/0032, Barcelona, Spain
- ¹ Servicio de Nefrología, Hospital Virgen de la Arrixaca, Murcia, Spain
- ^m Servicio de Nefrología, Hospital Miguel Servet, Zaragoza, Spain
- ⁿ Servicio de Nefrología, Hospital Reina Sofía, Instituto Maimónides de Investigación Biomédica de Córdoba, Córdoba, Spain
- ° Servicio de Nefrología, Hospital Marqués de Valdecilla, IDIVAL, REDinREN RD16/0009/0027, Santander, Cantabria, Spain
- ^p Servicio de Nefrología, Hospital Clínico San Carlos, Universidad Complutense de Madrid, Madrid, Spain
- ^q Servicio de Nefrología, Hospital Clinic, Barcelona, Spain
- ^r Servicio de Nefrología, Hospital de Cruces, Bilbao, Vizcaya, Spain

DOI of original article: https://doi.org/10.1016/j.nefro.2022.11.001.

^{*} Corresponding author.

E-mail address: veronicalopez.jim@gmail.com (V. López).

¹ Spanish Transplant Updates Group (GREAT) and Renal Transplant Working Group of the Spanish Society of Nephrology (SENTRA). 2013-2514/© 2022 Sociedad Española de Nefrología. Published by Elsevier España, S.L.U. This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.0/).

ARTICLE INFO

Article history:

Received 10 October 2022 Accepted 10 November 2022

Keywords:

COVID-19 Kidney transplantation Immunosuppressed SARS-CoV-2

Palabras clave: COVID-19 Trasplante de riñón Inmunodeprimidos SARS-CoV-2

ABSTRACT

SARS-CoV-2 infection (COVID-19) has had a significant impact on transplant activity in our country. Mortality and the risk of complications associated with COVID-19 in kidney transplant recipients (KT) were expected to be higher due to their immunosuppressed condition and the frequent associated comorbidities. Since the beginning of the pandemic in March 2020 we have rapidly improved our knowledge about the epidemiology, clinical features and management of COVID-19 post-transplant, resulting in a better prognosis for our patients. KT units have been able to adapt their programs to this new reality, normalizing both donation and transplantation activity in our country.

This manuscript presents a proposal to update the general recommendations for the prevention and treatment of infection in this highly vulnerable population such as KT.

© 2022 Sociedad Española de Nefrología. Published by Elsevier España, S.L.U. This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/ by-nc-nd/4.0/).

Actualización de las recomendaciones en el manejo de la pandemia por coronavirus SARS-CoV-2 (COVID-19) en pacientes con trasplante renal

RESUMEN

La infección por el SARS-CoV-2 (COVID-19) ha supuesto un importante impacto en la actividad trasplantadora en nuestro país. Era esperable que la mortalidad y el riesgo de complicaciones asociadas a la COVID-19 en el receptor de trasplante renal (TR) fueran mayores debido a su condición de inmunosupresión y a las frecuentes comorbilidades asociadas. Desde el inicio de la pandemia en marzo del 2020 hemos mejorado rápidamente nuestro conocimiento acerca de la epidemiología, características clínicas y manejo de la COVID-19 post-trasplante, redundando en un mejor pronóstico para nuestros pacientes. Las unidades de trasplante renal han sabido adaptar sus programas a esta nueva realidad, normalizándose la actividad tanto de donación como de trasplante en nuestro país.

Este manuscrito presenta una propuesta de actualización de las recomendaciones generales para la prevención y el tratamiento de la infección en esta población tan vulnerable como son los receptores de un trasplante renal.

© 2022 Sociedad Española de Nefrología. Publicado por Elsevier España, S.L.U. Este es un artículo Open Access bajo la licencia CC BY-NC-ND (http://creativecommons.org/licenses/ by-nc-nd/4.0/).

Introduction

The COVID-19 pandemic has created unprecedented challenges for solid organ transplant (SOT) programs. During the first months of the pandemic, most organ donation and transplantation programs reduced their activity, or suspended it altogether, due to the collapse of intensive care units and the almost exclusive dedication to the care of patients with COVID-19, especially severe in immunosuppressed individuals. Subsequently, activity has been recovering, and the transplant units have been adapting their programs to the new reality^{1,2} until the practical normalization of the activity.

It is well known that the incidence and mortality rate due to COVID-19 in the renal transplant population is higher than in the general population, and this worse prognosis has been associated with variables such as advanced age or severe pneumonia.^{3,4} For this reason, this was one of the groups prioritized to receive the first vaccines against SARS- CoV-2 in Spain.⁵ However, they have developed suboptimal immunization due to their inherent characteristics (immunosuppression, advanced age, chronic kidney disease [CKD]).^{6–8} This has meant that, despite high vaccination rates, renal transplant (RT) patients continue to have a higher rate of severe disease and even mortality due to SARS-CoV-2.⁹

This manuscript aims to update the recommendations already published in 2020¹⁰ on SARS-CoV-2 infection in the RT-bearing population taking into account the current epidemiological context.

Specific considerations for donation and transplantation

One of the most important concerns of those responsible for RT is the need for safety of living donors, recipients and healthcare personnel involved in this activity.¹¹ Transmission of COVID-19 infection through organ transplantation is exceptional, and there is increasing experience with the use of kidneys from COVID-19 positive donors, with no adverse reactions reported in recipients.^{12,13}

The National Transplant Organization (ONT), in collaboration with the Autonomous (Regional) Transplant Coordination Offices and the Corona-SOT Group, have prepared a document¹⁴ containing recommendations regarding organ donation and transplantation in relation to COVID-19 infection.

Recommendations for evaluation and selection of deceased donor for SARS-CoV-2 infection

- Evaluation of the potential organ donor requires a detailed clinical history and microbiological screening for SARS-CoV-2 to rule out, raise suspicion or, if necessary, confirm the diagnosis of COVID-19. Routine chest CT as a screening test in asymptomatic potential donors is not recommended.
- Universal microbiological screening of potential organ donors for SARS-CoV-2 will be performed. Screening should be based on real-time PCR (RT-PCR) on a respiratory tract specimen obtained, ideally, within 24 h prior to organ extraction.
- In potential donors with no documented history of COVID-19 and negative RT-PCR for SARS-CoV-2 at screening, the organ donation will proceed.
- In donors with a previous diagnosis of COVID-19, organ donation will proceed provided that all of the following requirements are met:
 - a minimum period of 14 days had elapsed since the onset of symptoms or microbiological diagnosis in the case of asymptomatic persons;
 - b that the potential donor has remained a minimum period of 72 h free of symptoms;
 - c the potential donor has a negative result for SARS-CoV-2 by RT-PCR in a respiratory tract specimen obtained on the day of donation.
- In donors with positive RT-PCR for SARS-CoV-2 (either in the context of a previous diagnosis of COVID-19 or if the diagnosis is made at the time of donation), renal donation will proceed, provided that death is NOT attributable to COVID-19. Organs from these donors will preferably be used in recipients who have positive serology against SARS-CoV-2 or have received a complete vaccination regimen (three or more doses) or have a previous history of COVID-19 infection. If transplantation is performed in this context, specific informed consent will be obtained and the recipient will be monitored with RT-PCR in a respiratory tract sample (before RT and on days 3 and 7 after transplantation).

Recommendations for the evaluation and selection of living renal donors

- It is recommended that donor assessment for SARS-CoV-2 be performed under the same assumptions specified for the deceased donor.
- It is recommended that donation be delayed if there is a substantiated clinical suspicion or confirmed diagnosis of COVID-19 in the donorI, until a minimum period of 14 days

has elapsed since the onset of symptoms and a minimum period of 72 h free of symptoms. It is recommended that the potential donor present a negative result for SARS-CoV-2 by RT-PCR prior to donation. If this test is not negative, an individualized risk/benefit assessment will be made in each case.

- In the event that the potential donor was a close contact of a confirmed COVID-19 case, it is recommended that donation be delayed until seven days have elapsed and RT-PCR negativity for SARS-CoV-2 has been confirmed.
- Information on the relevant aspects related to COVID-19 infection should be included in informed consents for living donation.

Recommendations for the evaluation, selection and follow-up of patients who are candidates for renal transplantation

- Before renal transplantation
 - Exhaustive medical history.
 - If the candidate presents a positive test for COVID-19, it is recommended to temporarily exclude the candidate until a minimum period of 14 days has elapsed since the onset of symptoms and a minimum period of 72 h free of symptoms. It is recommended that the patient had a test negative for SARS-CoV-2 by RT-PCR prior to transplantation. In the absence of such a negative test, an individualized risk/benefit assessment will be made according to the clinical situation of each patient.
 - In the event that the potential recipient had close contact of a confirmed COVID-19 case, it is recommended that transplantation be delayed until seven days have elapsed since the last contact and RT-PCR negativity for SARS-CoV-2 has been confirmed.
 - Rule out active SARS-CoV-2 infection with a negative RT-PCR of nasopharyngeal exudate and absence of symptoms for at least 72 h.
 - Review information sheets and informed consent. In a pandemic situation it is advisable to incorporate specific information on COVID-19.
 - Intensify the degree of information conveyed to patients, especially in relation with the risks of post-transplant COVID-19.
 - In any elective RT situation (e.g., living donor), repeat RT-PCR and confirm negativity.
 - Determine anti-IgG SARS-CoV-2 antibodies in serum; their presence suggests lower risk of severe infection.
 - Limit the indication and the induction treatment dose with polyclonal antibodies.
- After renal transplantation¹¹
 - Strict isolation measures during the immediate post-RT.
 - If there is immediate kidney function, limit the hospital admission stay as much as possible (4–6 days).
 - If there is delayed function, it is recommended outpatient follow-up, with hemodialysis on demand.
 - After discharge, limit face-to-face visits as much as possible, encouraging telemedicine consultation.

General recommendations for kidney transplant patients

- The use of face masks (preferably FFP2) is recommended in closed spaces or in crowded areas.
- Maintain proper hygiene:
 - Wash hands frequently with soap and water for at least 20 s, or else with an alcohol-based hand sanitizer (at least 60% alcohol), especially: after using the toilet, before eating, after blowing the nose, coughing or sneezing, and after direct contact with sick people or their environment.
 - Avoid touching eyes, nose and mouth before washing hands.
- Avoid contact or maintain a distance of at least two meters with people suffering from symptoms of respiratory infection (fever, cough, generalized muscle pain, sore throat or respiratory distress), and do not share personal belongings with them.
- Follow a correct diet. Avoid sharing food and utensils (cutlery, glasses, napkins, handkerchiefs, etc.) and other objects without cleaning them properly.
- Avoid tobacco and alcohol consumption. In addition to being harmful to health, these substances weaken the immune system, making the body more vulnerable to infectious diseases.
- Avoid large crowds. It is recommended not to attend places where there may be crowds or excessive contact with other people.
- It is recommended to periodically ventilate the rooms with fresh air, open the windows.

Specific recommendations for renal transplant patients suspected of SARS-CoV-2 infection

- When SARS-CoV-2 infection is suspected in a renal transplant patient, a diagnostic test for active infection should be performed: a rapid antigen detection test or a viral RNA detection test by RT-PCR in nasopharyngeal exudate.
- In case of asymptomatic or mild infection, they should consult their transplant physician or primary care physician (preferably by telephone communication) for appropriate care.
- In case of severe infection, the patient should go to the emergency department of the hospital of reference.

SARS-CoV-2 disease prevention

Despite the new treatments against SARS-CoV-2, which we will discuss later, patients receiving RT continue to be a very vulnerable group, with rates of progression to severe COVID-19 and mortality much higher than the general population.¹⁵ Therefore, it is essential to develop preventive measures in this group of patients.

Until recently, vaccination was the only immunization option available. However, the effect of immunosuppression has a negative impact on the serologic response to vaccination in transplant recipients.^{16–19} Data from the SENCOVAC study reveal that up to 37.6% of RT recipients did not develop antibodies after 2 doses of an mRNA vaccine, leading to the administration of a third and fourth dose.^{20–23} The recent development of monoclonal antibodies capable of blocking viral entry into host cells has provided a promising alternative in the immunization of transplant recipients.^{16,24}

Vaccines

Since the approval of the first vaccines against SARS-CoV-2 in Europe, the Spanish Society of Nephrology has been in favor of priority immunization of patients with CKD, especially those on renal replacement therapy (RRT).²⁵ Vaccination is currently indicated in all RRT patients and especially in those on the transplant waiting list, since it has been observed that the response rate achieved is higher than with posttransplant vaccination.^{23,26} Immunosuppressants, especially antimetabolites, rituximab and belatacept, are risk factors for non-response to the vaccine. A phase 4 clinical trial is currently underway to evaluate whether discontinuation of MMF improves vaccine response in this group of patients (https://clinicaltrials.gov/ct2/show/NCT05060991). The experience published so far is scarce, with small series in which does not appear to be differences, so we cannot make recommendations in this regard.^{27–29} To date the only strategy that has been shown to be effective in RT patients is the administration of repeated vaccine doses. Other risk factors identified for lack of seroconversion after vaccination are age, time posttransplant and renal insufficiency.^{16,18}

Several types of vaccine have been available during these months (Table 1):

mRNA vaccines

- BNTb162b2 (Comirnaty[®]; Pfizer-BioNTech): This was the first vaccine of this type to be approved. It demonstrated 95% effectiveness in reducing the number of symptomatic COVID-19 cases in groups at risk of progression to severe disease.³⁰ Although the clinical trial did not include immunocompromised patients, we now have series reporting a reduction of approximately 54% in the rate of hospitalization and progression to severe disease in solid organ transplant (SOT) recipients,³¹ rising to 78% after the third dose.³² The 2-dose regimen does not appear to have demonstrated a survival benefit⁹ and the seroconversion rate after 3 doses in SOT recipients is around 70%.³³
- mRNA-1273 (Spikevax[®]; Moderna): The serological response rate appears to be higher than that observed with the BNTb162b2 vaccine in SOT recipients, around 68%^{34,35}; data from the Spanish COVID-19 registry reported higher survival in RT patients vaccinated with 2 doses of mRNA-1273 and SARS-CoV-2 infection versus those who had received 2 doses of BNTb162b2.⁹ Several explanations have been postulated for these results: the higher dose administered in each vial, the different lipid composition of the nanoparticles used to transport the mRNA content in each vaccine and, finally, the longer time period elapsed between doses for mRNA-1273.

Table 1 – Immunization guidelines against SARS-CoV-2 in renal transplant recipients.									
Vaccines		Primary vaccination		First reminder dose ^b	Second booster dose ^b				
Vaccine	Vaccine type	Initial guideline	Additional dose ^a						
Comirnaty [®] (Pfizer BioNTech)	mRNA vaccine	Two doses of 0.3 ml, separated 21 days.	One 0.3 ml dose of Comirnaty [®] and \geq 28 days after the 2nd dose. (can be replaced by a 0.5 ml dose of Spikevax) [®]	One dose of 0.3 ml ≥ 5 months from the last dose. (May be substituted by a 0.25 ml dose of Spikevax [®] or 0.5 ml dose of Novaxovid) [®]	One 0.3 ml dose ≥5 months from the last dose (May be substituted by a 0.25 ml dose of Spikevax) [®]				
Spikevax [®] (Modern)	mRNA vaccine	Two doses of 0.5 ml, separated by 28 days.	One 0.5 ml dose of Spikevax [®] ≥28 days after the 2nd dose. (can be replaced by a 0.3 ml dose of Comirnaty) [®]	One dose of $0.25 \text{ ml} \ge 5$ months from the last dose. (May be substituted by a 0.25 ml dose of Comirnaty [®] or 0.5 ml dose of Novaxovid) [®]	One 0.3 ml dose \geq 5 months from the last dose (May be substituted by a 0.25 ml dose of Spikevax) [®]				
Vaxzevria [®] (AstraZeneca)	Viral vector vaccine	Two doses of 0.5 ml, 4–12 weeks apart.	One dose of 0.3 ml of Comirnaty [®] or 0.5 ml of Spikevax [®] \geq 28 days after the 2nd dose.	One dose of 0.3 ml of Comirnaty [®] , 0.25 ml of Spikevax [®] or 0.5 ml of Nuvaxovid ≥3 months after the last dose.	One 0.3 ml dose ≥5 months from the last dose (May be substituted by a 0.25 ml dose of Spikevax) [®]				
Jcovden [®] (Janssen [Johnson and Johnson])	Viral vector vaccine	One dose of 0.5 ml	One dose of 0.3 ml of Comirnat and [®] or 0.5 ml of Spikevax [®] \geq 28 days after the 2nd dose.	One dose of 0.3 ml of Comirnaty [®] , 0.25 ml of Spikevax [®] or 0.5 ml of Nuvaxovid [®] \geq 3 months after the last dose.	One 0.3 ml dose ≥5 months from the last dose (May be substitute by a 0.25 ml dose of Spikevax) [®]				
Nuvaxovid [®] (Novavax)	Protein subunit vaccine	Two doses of 0.5 ml, separated 21 days.	One 0.5 ml dose of Nuvaxovid [®] \geq 6 months after the last dose.	One 0.3 ml dose ≥5 months from the last dose (May be substituted by a 0.25 ml dose of Spikevax) [®]					
Monoclonal antibodies	Dose			1 ,					
tixagevimab/cilgavimab (Evusheld) [®]	150 mg of tixagevimab and 150 mg of cilgavimab administered as two separate sequential intramuscular injections, with possible repeat administration at 6 months. Ongoing evaluation on whether to increase the dose of Evusheld [®] to 300 mg of cilgavimab and 300 mg of tixagevimab to ensure efficacy against new variant SARS-CoV-2.								

^a The additional doses would be part of the initial vaccination schedule and would be administered to high-risk individuals who, due to a debilitated immune system, do not achieve the level of protection adequate to the established vaccination schedule for the general population.

^b Booster doses are administered to vaccinated persons to reinforce humoral immunity if it is lost over time.

NEFROLOGIA. 2023;**43(5)**:531–545

Viral vector vaccines

- ChAdOx1 nCov-19 (Vaxzevria[®]; AstraZeneca): Since the initial clinical trials did not have data in groups at-risk and only included patients aged 18–55 years, mRNA vaccines were reserved for the most vulnerable groups and the indication for Vaxzevria[®] was maintained mainly for people in group 3 and group 4 (groups with essential function for society [law enforcement, education personnel]) aged 18–55 years.³⁶ However, once the vaccination campaign began, there was a small percentage of RT patients who, sharing characteristics with these above mentioned groups and with the aim of achieving immunity in the shortest possible time, received Vaxzevria[®].^{9,20,36–38} The series publish sero-conversion rates significantly lower than those described with mRNA vaccines, around 15%.³⁸
- Ad26.COV.2 (Jcovden[®]; Janssen [Johnson and Johnson]): The experience in immunosuppressed patients is very limited. However, given their composition, they are not contraindicated in RT patients. According to data from the SENCOVAC study, only 0.5% of patients with CKD in Spain have received this vaccine and there are no series published that provide real-life data.²⁰ In a series that included 12 SOT, the rate of seroconversion rate was 17%.^{39,40}

Protein subunit vaccine

• NVX-CoV2373 (Nuvaxovid[®]; Novavax): Nuvaxovid contains a purified recombinant SARS-CoV-2 spicule protein together with saponin-based Matrix-M adjuvant. They trigger immune responses of B and T lymphocytes to the S protein. It was the last vaccine to be approved in Spain and to date we do not have specific data in transplanted patients.⁴¹ Its main indication is the use in patients with contraindication to available vaccines or incomplete vaccination due to severe adverse reactions to mRNA vaccines because of a history of allergy to some of its components (mainly polyethylene glycol [PEG] in the case of mRNA vaccines and polysorbate 80 in adenovirus vaccines). Nuvaxovid also contains polysorbate 80 and there is a possibility of cross-reactivity with PEG, although the evidence for this is still very limited.²³

Initially, the proposed schedule was two doses for the Pfizer-Biontech, Moderna, AstraZeneca and Novavax vaccines and a single dose for the Jannsen vaccine. However, due to data showing a lack of response in a significant proportion of cases and a decrease in effectiveness over time, in September 2021, the administration of a booster dose was indicated, preferably with mRNA vaccines to be administered at least 28 days after the last dose received.²¹⁻²³ Conversely, the publication of series with severe cases of SARS-CoV-2 infection and high mortality rates in RT patients showed a lower vaccine protection in this population.⁹ Thus, in February 2022, the administration of an additional dose in high-risk patients, including RT recipients, was approved. The mRNA vaccines or Nuvaxovid[®] can be used for this additional dose. It will be administered 5 months after the last dose in the case of patients who have received exclusively mRNA or Nuvaxovid® vaccines, while in patients who have received a dose of Janssen or 2 doses of Vaxzevria[®], the additional dose can be administered after 3 months.^{21–23}

The absence of pre-transplantation vaccination does not contraindicate RT, but, as mentioned, it is highly advisable that the patient receive vaccination before transplantation. In those patients who have not completed the vaccination treatment, it is advisable to continue with the vaccination after the third month post-transplantation. Likewise, it is advisable to wait this same period before administering the next dose in those who have received immunosuppressive corticosteroids or biological and non-biological immunomodulators. If rituximab has been administered, the next dose of the vaccine should be delayed for at least 6 months.²³ In relation to a first vaccination, if the patient has passed the SARS-CoV-2 infection, the corresponding dose will be administered when he/she is completely recovered, without the need to wait.²³

According to the latest recommendation of the Ministry of Health, a new booster dose is recommended for people at risk, regardless of the number of doses received and the number of previous infections.⁴² This booster dose is also recommended in cohabitants with persons with a high degree of immunosuppression and will be carried out with the new bivalent mRNA vaccines (against the original strain and against new omicron variants). In this September 2022 update, it is stated that "Moderna BA.1 and Pfizer BA.4/5 vaccines (currently available vaccines) are two suitable alternatives and there is no evidence to favor one or the other"; however, the currently predominant lineages in Spain are BA.4 and BA.5. In the case of a recent SARS-CoV-2 infection, this booster dose will be administered within 3 months after infection. It is recommended to be administered together with influenza vaccine and pneumococcal vaccines if possible. Those persons who have not completed the primary vaccination (including the additional dose in persons with immunosuppression) should complete it as soon as possible.⁴²

Monoclonal antibodies

- Tixagevimab/cilgavimab (Evusheld $^{\textcircled{R}}$): It is a combination of two long-acting IgG1k monoclonal antibodies, cilgavimab and tixagevimab, derived from B cells from convalescent patients with SARS-CoV-2 infection that are indicated as pre-exposure prophylaxis in groups at risk of developing severe disease. In Spain, it has been included in the Vaccination Strategy against COVID-19 as a complement to vaccination in persons aged \geq 12 years and weighing at least 40 kg with a high degree of immunosuppression and who do not respond adequately to vaccination, among whom are SOT recipients.²⁴ They should be administered as separate sequential intramuscular injections at different injection sites in two different muscles, preferably in the buttocks. The efficacy and safety of Evusheld[®] has been evaluated in the Phase 3 PROVENT trial,⁴³ demonstrating an 83% reduction in the risk of severe disease. In this study, participants in the Evusheld[®] group suffered more serious cardiovascular events than those in the placebo group, although a causal relationship between Evusheld[®] and these events has not been established.43 Prior to administration, the person must have received at least 3 doses of the vac-



Fig. 1 - Recommendations on the prevention and treatment of SARS-CoV-2 infection.

MAB: monoclonal antibodies; IL-6: Interleukin-6; JAK: Janus kinase.

¹Vaccination and passive immunization with MAB are not mutually exclusive. At least 15 days after vaccination is advised to administer MAB; COVID-19 vaccines can be administered simultaneously or at any time after MAB.

²Avoid it if there are pharmacological interactions, so it is not usually indicated as a first option in transplant recipients.

There are proposals for dose adjustment in GFR < 30 ml/min/1.73 m², that are not supported in clinical practice.⁵²

³Although limited, some published experiences do not show greater toxicity in advanced CKD.^{54,55} Some guidelines propose its use with GFR<30 ml/min/1.73 m², evaluating the risks-benefits.⁴⁵

⁴Indicated, in general, if the anti-S IgG antibody response is considered inadequate for the patient's degree of immunosuppression (Table 2).

⁵Lower efficacy than other anti-COVID-19 therapies.

cine, unless it was contraindicated, and preferably have a serological test performed at least 15 days after administration. Until now, it had been established that an antibody titer to protein S of less than 260 BAU/ml was considered an inadequate response to vaccination. However, since the threshold against the new variants of interest has not been validated, this figure can be considered indicative and the degree of immunosuppression of the patient and individual risk of infection should be taken into account. Additional candidates would be those persons at risk in whom it is not possible to complete the vaccination regimen, either because of contraindication to vaccines against COVID-19 or because they have developed serious adverse reactions associated with vaccination. In the case of recent SARS-CoV-2 infection, they can receive Evusheld[®] at least 6 months after infection.43 In the latest recommendations of the European Union Vaccination Registry and Program Panel, following the review performed in September 2022, the dose in pre-exposure prophylaxis is maintained at 300 mg of Evusheld[®] (150 mg tixagevimab and 150 mg cilgavimab) recommending administration of new doses also of 150 mg tixagevimab/150 mg cilgavimab after 6 months of the first administration.42

Vaccination and passive immunization with monoclonal antibodies are not mutually exclusive (Fig. 1). Administration of monoclonal antibodies is advised at least 15 days after vaccination, whereas COVID-19 vaccines can be administered at the same time or at any time after administration of Evusheld $^{\textcircled{R}}.^{42,44}$

Treatment of SARS-CoV-2 disease

Information on the treatment of COVID-19 is continuously evolving. There are many ongoing randomized controlled studies of different therapies for SARS-CoV-2 infection, so the evidence in this field is rapidly changing. Currently, treatments widely recommended a few months ago, such as hydroxychloroquine, lopinavir/ritonavir, azithromycin or interferon, have been discarded due to lack of efficacy.^{15,16} The use of hyperimmune plasma is also increasingly discussed and was considered not to be indicated before the arrival of Omicron, however in the current epidemiological situation there is not enough data and therefore its use could be considered, together with other strategies, in situations of severe immunosuppression.^{15,16,45,46}

Treatment of patients with non-severe COVID-19

SOT recipients are considered high-risk patients for progression to severe COVID-19 and therefore treatment with antivirals or neutralizing monoclonal antibodies (MAB) may be indicated and has been approved by the Spanish Agency of Medicines and Health Products (AEMPS).⁴⁷ The therapeutic options currently available are detailed below (Fig. 1). The doses and interactions with immunosuppressive treatment are summarized in Table 2.

Antivirals

- (Paxlovid[®]): • Nirmatrelvir/ritonavir Nirmatrelvir coadministered with ritonavir has demonstrated to produce a 89% reduction in hospitalization or death in patients with mild to moderate COVID-19 at risk of progression to severe disease when administered within 5 days of the onset of symptoms.48 However, ritonavir is a potent inhibitor of cytochrome P450 (CYP A3) and P-glycoprotein, leading to a strong interaction with calcineurin inhibitors and mTOR inhibitors, requiring temporary discontinuation and/or dose reduction of these immunosuppressants. Once treatment with ritonavir has been completed, CYP A3 activity needs a few days to recover. For these reasons, the administration of nirmatrelvir/ritonavir requires adjustment of the doses of immunosuppressants and monitoring the levels of these drugs, which may complicate their use in transplant patients with COVID-19, although it does not contraindicate it.49 The New York Presbyterian Hospital group has proposed a protocol for the management of tacrolimus and cyclosporine in patients treated with nirmatrelvir/ritonavir, and the published results are acceptable.49,50 However, the experience published so far in transplant recipients is very limited. The American Society of Transplantation recommends other treatments (MAB or remdesivir) in preference to nirmatrelvir/ritonavir, due to the mentioned risks associated with this drug, nevertheless it also suggests strategies for its use in case it is chosen.⁵¹ Moreover, in patients with moderate renal insufficiency the dose of this medication should be reduced (with a dose adjustment that has not been clinically tested) and is not recommended with estimated glomerular filtration rate (eGFR) below 30 ml/min/1.73 m². Based on the pharmacology of nirmatrelvir, Hiremath et al make a proposal for dose adjustment in patients with eGFR less than 30 ml/min/1.73 m² or on dialysis.⁵² However, so far there are no studies that support this proposal, so its use in these cases should be carried out with extreme caution, closely assessing risks and benefits and giving priority to other therapeutic options that are not contraindicated in advanced CKD.
- Remdesivir (Veklury[®]): It is a viral RNA-dependent RNA polymerase inhibitor that inhibits virus replication, with in vitro activity against SARS-CoV-2. It has been shown to accelerate healing in hospitalized patients with COVID-19 pneumonia, especially in those who do not require oxygen or who require low-flow oxygen.^{45,46} More recently, the PINETREE study showed that a 3-day course of treatment in outpatients reduced the risk of hospitalization or death by 87% as compared to placebo.⁵³ Based on this, a 3-day course of treatment with this antiviral is considered indicated in immunosuppressed patients at risk of progression to severe disease, such as transplant recipients, in the first 7 days from the onset of symptoms, if effective MAB treatments are not available.⁴⁵⁻⁴⁷ Clinical trials have excluded patients with

eGFR less than 30 ml/min/1.73 m². It has been proposed that remdesivir could cause dose-dependent tubular damage or by accumulation of the excipient sulfobutylether-betacyclodextrin in patients with decreased renal function, so it is considered contraindicated in these cases.^{15,16,45,46} However, the results are contradictory and recent experiences do not show greater toxicity when used in patients with advanced CKD.^{54,55} Therefore, the U.S. National Institute of Health (NIH) guidelines, raise the possibility of its use in patients with GFR less than 30 ml/min/1.73 m² if it is considered that the benefits may outweigh the risk, and it should be discontinued if there is a greater than 10-fold increase in ALT values or other evidence of hepatic inflammation is detected.⁴⁵

• Molnupiravir (Lagevrio[®]): A ribonucleoside antiviral that has also been approved for patients with non-severe COVID-19, within 5 days of symptom onset; however it appears to be less effective than other antivirals and sotrovimab.^{56,57} It is not excreted through kidneys so it is considered safe for use regardless of renal function. It is contraindicated in pregnancy because it is teratogenic, and patients should be warned about this.^{45,46} Experience in transplant recipients is limited.⁵⁸ It is recommended in those cases in which nirmatrelvir/ritonavir, sotrovimab or remdesivir cannot be used.^{15,16,45-47}

Monoclonal antibodies

In transplant patients the response to the vaccine is very poor, especially after 1 or 2 doses. In fact, the data from the COVID-19 registry of the Spanish Society of Nephrology showed no improvement of survival in renal transplant patients who had received two doses of vaccine versus those that did not receive the vaccine.⁹ This has generated great interest in passive immunization. MABs directed against the SARS-CoV-2 spike protein have emerged as a new therapy to reduce viral load and decrease the risk of progression to severe disease. Several formulations have been emerging in recent months (bamlanivimab, casirivimab/imdevimab, bamlanivimab-etesevimab, sotrovimab, bebtelovimab, tixagevimab/cilgavimab). They are anti-spike MABs designed to block the receptor-binding domain of the virus, thus interfering with its entry into the cell. They have demonstrated efficacy in hospitalized seronegative patients requiring lowflow oxygen.^{15,16,45,46} Some studies suggest an adverse effect if administered to patients who have developed endogenous neutralizing antibodies, although the possible mechanisms of this damage and whether or not it is specific to some MABs are unknown.⁴⁵ In non-hospitalized patients with recent infection (3-7 days from symptom onset) and with risk factors for progression to severe forms of COVID-19, have been observed to significantly reduce this progression and reduce hospitalizations. However, the rapid emergence of mutations has meant that most of these MABs lack efficacy against new strains of the virus. Only sotrovimab, bebtelovimab and tixagevimab/cilgavimab have maintained potential activity against omicron, although with limitations that will be discussed below.15,16,45-47

Drug	Administration period from the onset of symptoms	Dosage 			Interactions with anticalcineurinic drugs and mTOR	Recommendations
	Nirmatrelvir/ritonaviFirst 5 days		Nirmatrelvir 300 mg/2 cp + ritonavir 100 mg/1 cp/each 12 h	Nirmatrelvir 150 mg/1 cp + ritonavir 100 mg/1 cp/each 12 h	Not recom- mended	High interaction with increased immunosuppres- sant exposure.
Route: oral			Duration: 5 days			Requires adjustment according to levels.
		Duration: 5 days	2			Use with great caution in transplanted patients. Preferable MAB or remdesivir in the
Remdesivir	First 7 days for mild-moderate COVID-19.	Day 1: single dose of 200 mg.	Equal dose	Not recom- mended	No interaction	transplanted patient. Indicated in mild-moderate COVID-19 if serology is not available or IgG anti-S>260 BAU/ml.
	First 10 days for severe COVID-19	From day 2: 100 mg/once a day.				Can also be used in severe COVID-19.
		Route: IV infusion Duration: In mild-moderate COVID-19, 3 days. In severe COVID-19, 5 days (may be extended to 10).				
Molnupiravir	First 5 days	800 mg/4 cp/each 12 h.	Equal dose	Equal dose	No interaction	Use in mild-moderate COVID-19.
		Route: oral Duration: 5 days				Lower efficiency. Limited experience in transplant recipients
Sotrovimab	First 5 days	500 mg.	Equal dose	Equal dose	No interaction	Indicated in mild-moderate or severe COVID-19.
		Route: IV infusion Duration: single dose				Perform anti-S IgG serology. Indicated if serology negative or anti-S IgG antibody titer <260 BAU/ml.ª
Bebtelovimab	First 7 days	175 mg.	Equal dose	Equal dose	No interaction	Approved in the U.S. in mild-moderate COVID-19 only if nirmatrelvir/ritonavir or remdesivir is not considered suitable.
		Route: IV infusion Duration: single dose				No current EMA approval
Tixagevimab/cilgavin Fàis t 7 days		300 mg/300 mg	Equal dose	Equal dose	No interaction	Approved by EMA for COVID-19 that does not require oxygen supplementation, with risk of progression to severe disease
		Via: IM Duration: single dose				

Cp: tablets/capsules; EMA: European Medicines Agency; eGFR: estimated glomerular filtration rate; IM: intramuscular; IV: intravenous; MAB: monoclonal antibody.

^a This cut-off point is indicative given the great variability of commercial tests. In addition to assessing the quantification of protein S antibody titers, the degree of immunosuppression of the patient must be taken into account. That is, the interpretation of the serology result will have to be assessed together with the patient's characteristics in terms of their degree of immunosuppression, the individual risk of infection and in case the result is greater than 260 BAU/ml it should be assessed on an individualized basis.^{4,76}

• Sotrovimab (Xevudy[®]): It is approved in Spain for the treatment COVID-19 in patients with negative or low titers antibodies against SARS-CoV-2 who present mild-moderate or severe disease, recent onset (5 days from the onset of symptoms) and risk factors for poor outcome (such as transplant recipients).⁴⁷ We have recently reported experience with this MAB in 82 renal transplant recipients with COVID-19.⁵⁹ We observed excellent tolerance even in patients with very high comorbidity or advanced stages of CKD, and administration in the early stages of the disease was associated with a decrease in the need for ventilatory support and less ICU admissions and mortality.

Sotrovimab has been designed to bind to a more conserved region of the receptor-binding domain present in other sarbecoviruses, conferring potential protection to maintain its activity against new mutations.^{47,59} However, its efficacy against the BA.2 subvariant is under discussion. Although in vitro studies show less neutralizing activity against these recent omicron sublineages, the in vivo effects are under investigation. Recent data reveal that, despite decreased neutralizing activity in cell culture, sotrovimab reduced virus and proinflammatory cytokine levels in the lung of BA.2-infected mice demonstrating these differences between loss of potency in vitro and protection maintained in vivo.⁶⁰ However, the Food and Drug Administration (FDA) withdrew the authorization for use in the USA in April 2022.61 In contrast, in Europe, the European Medicines Agency (EMA) has maintained the authorization of sotrovimab based on the lack of knowledge about the clinical relevance of the decrease in neutralizing activity against omicron BA.2.62 A recent French multicenter study compared the efficacy of sotrovimab in preventing severe COVID-19 in high-risk patients infected with omicron BA.1 or BA.2, showing a low rate of hospitalizations and a similar reduction in nasopharyngeal viral load in both groups.⁶³ The impact of the new omicron sublineages BA.2.11, BA.2.12.1 and BA.4/5 on the neutralizing capacity of Sotrovimab does not appear to be superior to that observed with BA.2. Early data on the recent BA.2.75 (centaurus) subvariant are contradictory: some results point to a loss of neutralizing activity that is lower than that detected with the previous omicron sublineages while other studies find very little activity.64,65 Updated information on the susceptibility of the different variants and subvariants of the virus to MAB can be found at https://covdb.stanford.edu/page/susceptibility-data/.

• Bebtelovimab: in vitro data on this MAB suggest that it maintains its neutralizing activity against the new omicron subvariants, but there are no controlled studies available that evaluate its use in patients at high risk of progression to severe COVID-19.^{45,64} So far it has been evaluated only in low-risk patients showing good tolerance and a more rapid decrease in viral load as compared to placebo.⁴⁵ It has been approved in the U.S. the use in the first 7 days of symptoms and only if nirmatrelvir/ritonavir or remdesivir are not considered appropriate. Initial experience in transplant patients shows results that appear similar to those obtained with other MABs.^{66,67} At the time of this review in September 2022, it has not been approved in Europe. • Tixagevimab/cilgavimab (Evusheld[®]): Tixagevimab shows significant loss in its neutralizing capacity against the new Omicron variants while for cilgavimab and the tixagevimab/cilgavimab combination the reduction of neutralizing capacity appears to be mild-moderate (https://covdb.stanford.edu/page/susceptibility-data/). Very recently the results of the TACKLE study have been published, this is a randomized versus placebo study in which patients, unvaccinated, with mild-moderate COVID-19 without oxygen requirement were treated with 600 mg of tixagevimab/cilgavimab (2 consecutive intramuscular injections of 300 mg cilgavimab and 300 mg tixagevimab) in the first 7 days from onset of symptoms. The variants of virus preceded the omicron. Severe COVID-19 or death occurred in 4% of those treated with tixagevimab/cilgavimab vs. 9% in the placebo group, with a 50.5% decrease in relative risk (P = .0096).⁶⁸ The number of patients in the study included in the category of "immunosuppressed" was very small (5%). The reported experience in transplantation is still very limited.⁶⁹ The EMA has approved the use of tixagevimab/cilgavimab for treatment while the FDA maintains the use only for pre-exposure.⁷⁰

Treatment of patients with moderate to severe COVID-19

In situations of more severe COVID-19 (dyspnea, respiratory rate greater than 22 rpm, basal SatO₂ < 94%) supportive treatments such as oxygen therapy, thromboembolic prophylaxis and/or antibiotic treatment should be considered if there is suspicion of bacterial superinfection. As for specific therapies there is evidence regarding the following:

- Steroids: These have been shown to reduce mortality in patients requiring supplemental oxygen, with maximum benefit in those requiring mechanical ventilation. However, in less severe forms without the need for oxygen therapy, no benefit has been demonstrated, and an even detrimental effect cannot be ruled out.^{16,46,65} The use of dexamethasone is preferably recommended as it is the steroid most tested in clinical trials showing the greatest advantages in survival. The risk of hyperglycemia and secondary infections must be monitored.
- Tocilizumab: Interleukin-6 inhibitor that seems to reduce the need for mechanical ventilation and the length of hospital stay, but with doubtful effect on mortality.¹⁵ Currently it can be indicated together with dexamethasone in cases of severe hypoxemia and CRP greater than 75 or if mechanical ventilation is required. It is also recommended in patients that get worse despite treatment with dexamethasone.⁴⁶ In transplant patients its efficacy has not been clearly established, but it has been used without specific side effects in this population.^{16,71}
- Baricitinib: It is a drug also with anti-inflammatory activity, a *Janus Kinase* inhibitor, used so far in the treatment of rheumatoid arthritis. It has similar benefits as tocilizumab and it can be used instead of tocilizumab.⁷² The combined use of both is not recommended because, as they are potent immunosuppressants, the risk of infections can be increased.¹⁷

- Anakinra: Acts by inhibiting interleukin-6. It can be used if PLAUR is available and the result is greater than 6 ng/ml.⁴⁶ The evidence with this drug is more limited than with tocilizumab and baricitinib.⁷³
- *Remdesivir:* It has not been shown to reduce mortality, but it reduces recovery time. It is recommended in patients requiring low-flow oxygen, in a 5-day treatment regimen and during the first 10 days of symptom onset.^{15,46,47} Although there is no clear evidence, prolonging administration for 10 days could be indicated in severe cases with mechanical ventilation or ECMO or patients with severe immunosuppression.⁴⁷
- Sotrovimab: Could be used, with the same considerations as above, in critically ill hospitalized patients with negative serology or low level of antibodies to SARS-CoV-2.^{47,48} However, the efficacy of sotrovimab has not been demonstrated in patients hospitalized with severe or critically ill COVID-19.

Immunosuppressive therapy in patients with SARS-CoV-2 disease

Due to immunosuppression, RT patients have an altered immune response, particularly the T-cell mediated immune response, thus patients are exposed to a higher risk of infections.⁵³ The first step in the treatment of any infectious disease of viral origin is prevention, through strategies such as vaccination, antiviral prophylaxis and control of the disease with general measures.⁷⁴ However, if this fails and the patient develops infection, treatment of the infection includes not only targeted antiviral treatment but also reduction or modulation of immunosuppression.

In this regard, the accumulated evidence on the management of immunosuppression in kidney transplant patients with SARS-CoV-2 infection in these first 2 years of the pandemic has focused on the publication of observational, retrospective, non-randomized studies that have helped to clarify initial doubts about the immunosuppressive strategy to be followed and its medium-term repercussions.⁷⁵⁻⁸⁴ All published information recognizes that the reduction of immunosuppression has been one of the pillars of therapeutic management, in the absence of specific antiviral treatment, and this reduction has been carried out according to the clinical situation of the patient, the period of time after transplantation, the immunological risk of the patient and always under the supervision of a nephrologist.

In a Spanish multicenter study,⁸² which collected the experience of immunosuppression management of the majority of COVID-19 infected RT patients in Spain during the first and second waves of the pandemic. It was observed that immunosuppression management was mainly based on discontinuation of mycophenolic acid and very discrete reductions or discontinuations of calcineurin inhibitors. These supervised and intentional changes in immunosuppressive therapy did not influence renal function or HLA sensitization at 6 months after COVID-19 diagnosis. In another French multicenter study⁸⁴ it was also observed that, after modulation of immunosuppression during coronavirus infection, the incidence of de *novo* donor-specific antibodies (de *novo* DSA) after SARS-CoV-2 infection was 4%, which was very similar to the incidence of de *novo* DSA in non-COVID-19 RT patients (5%) and renal function remained stable in all of them, This indicates that this practice of reducing immunosuppression in situations of severe infection does not seem to imply a greater immunological risk for the graft and allows the patient to acquire, in a short period of time, the cellular immunity necessary to control the infection and thus avoid its progression and its vital complications.

In the above mentioned Spanish study⁸² there was no common protocol for the management of immunosuppression; however, in all centers immunosuppression was progressively reduced as the patient's clinical situation worsened. Based on this study, which brings together the clinical practice of most of the RT units in Spain, we should recommend the following immunosuppression management guideline during SARS-CoV-2 infection:

- In cases of SARS-CoV-2 infection with mild or asymptomatic symptoms, it is not necessary to modify the patient's base-line immunosuppression.
- In cases of moderate infection with pneumonia and hypoxemia requiring oxygen therapy with nasal goggles. If the patient is at low immunological risk it is recommended to suspend immunosuppressive treatment with mycophenolic acid or m-TOR inhibitors, reduce the dose of calcineurin inhibitor (by 30%) and associate or increase the dose of steroids (prednisone or methylprednisolone to 20 mg/day).
- In cases of severe infection with pneumonia requiring mechanical ventilation or ICU admission, it is recommended a complete and temporary suspension of immunosuppression and increased steroids (prednisone or methylprednisolone at 20–40 mg/per day). In highly sensitized patients with severe infection, they could receive intravenous nonspecific immunoglobulin every 15 days if possible, until recovery of immunosuppression.

Regarding the re-instauration of immunosuppressive therapy, it should be done once the patient has shown clinical, analytical and radiological improvement, which will depend on the baseline situation of each patient and the associated comorbidity. The full dose of calcineurin inhibitors should be reestablished first, and if the patient remains clinically stable, immunosuppressive treatment with antimetabolites or m-TOR inhibitors should then be restarted, and reduce progressively the dose of steroid to its usual dose.

Conflict of interest

The authors declare that they have no conflicts of interest related to the contents of the article.

REFERENCES

 Domínguez-Gil B, Fernández-Ruiz M, Hernández D, Crespo M, Colmenero J, Coll E, et al. Organ donation and transplantation during the COVID-19 pandemic: a summary of the Spanish experience. Transplantation. 2021:29–36, http://dx.doi.org/10.1097/TP.000000000003528.

- Stock PG, Wall A, Gardner J, Domínguez-Gil B, Chadban S, Muller E, et al. Ethical issues in the COVID era: doing the right thing depends on location, resources, and disease burden. Transplantation. 2020;104:1316–20, http://dx.doi.org/10.1097/TP.00000000003291.
- López V, Vázquez-Sánchez T, Casas C, Shuldt R, Alonso-Titos J, Ruiz-Esteban P, et al. Risk factors for mortality in stable kidney transplant patients infected by SARS-CoV-2 in the south of Spain. Transplant Proc. 2021;53:2685–7, http://dx.doi.org/10.1016/J.TRANSPROCEED.2021.06.029.
- 4. Villanego F, Mazuecos A, Pérez-Flores IM, Moreso F, Andrés A, Jiménez-Martín C, et al. Predictors of severe COVID-19 in kidney transplant recipients in the different epidemic waves: analysis of the Spanish Registry. Am J Transplant. 2021;21:2573–82, http://dx.doi.org/10.1111/ajt.16579.
- 5. Posicionamiento de la Sociedad Española de Nefrología ante la vacunación frente al SARS-CoV-2 [accessed 18 Sep 2022]. Available from:

https://www.revistanefrologia.com/es-pdf-S0211699520302113.

- 6. Sanders JSF, Bemelman FJ, Messchendorp AL, Baan CC, van Baarle D, van Binnendijk R, et al. The RECOVAC immune-response study: the immunogenicity, tolerability, and safety of COVID-19 vaccination in patients with chronic kidney disease, on dialysis, or living with a kidney transplant. Transplantation. 2022;106:821–34, http://dx.doi.org/10.1097/TP.00000000003983.
- Netti GS, Infante B, Troise D, Mercuri S, Panico M, Spadaccino F, et al. mTOR inhibitors improve both humoral and cellular response to SARS-CoV-2 messenger RNA BNT16b2 vaccine in kidney transplant recipients. Am J Transplant. 2022;22:1475–82, http://dx.doi.org/10.1111/AJT.16958.
- 8. Werbel WA, Boyarsky BJ, Ou MT, Massie AB, Tobian AAR, Garonzik-Wang JM, et al. Safety and immunogenicity of a third dose of SARS-CoV-2 vaccine in solid organ transplant recipients: a case series. Ann Intern Med. 2021;174:1330–2, http://dx.doi.org/10.7326/L21-0282.
- Mazuecos A, Villanego F, Zarraga S, López V, Oppenheimer F, Llinàs-Mallol L, et al. Breakthrough infections following mRNA SARS-CoV-2 vaccination in kidney transplant recipients. Transplantation. 2022;106:1430–9, http://dx.doi.org/10.1097/TP.000000000004119.
- López V, Vázquez T, Alonso-Titos J, Cabello M, Alonso A, Beneyto I, et al. Recomendaciones en el manejo de la pandemia por coronavirus SARS-CoV-2 (Covid-19) en pacientes con trasplante renal. Nefrologia. 2020;40:265, http://dx.doi.org/10.1016/J.NEFRO.2020.03.002.
- 11. Pascual J. Trasplante renal después de una COVID-19. Nefrología. 2021;41:91–4, http://dx.doi.org/10.1016/J.NEFRO.2021.01.001.
- Molnar MZ, Hall IE, Raghavan D, Shihab F, Imlay H, Hanson KE, et al. Kidney transplantation from SARS-CoV-2-positive deceased donor. Am J Transplant. 2022;22:1280–2, http://dx.doi.org/10.1111/AJT.16905.
- Koval CE, Poggio ED, Lin YC, Kerr H, Eltemamy M, Wee A. Early success transplanting kidneys from donors with new SARS-CoV-2 RNA positivity: a report of 10 cases. Am J Transplant. 2021;21:3743–9, http://dx.doi.org/10.1111/AJT.16765.
- 14. ONT [accessed 18 Sep 2022] Available from: https://www.ont.es/wp-content/uploads/2023/10/ Recommendations-donacion-y-trasplante-frente-a-la -COVID-19-octubre-2023.pdf.
- 15. Nimmo A, Gardiner D, Ushiro-Lumb I, Ravanan R, Forsythe JLR. The global impact of COVID-19 on solid organ transplantation: two years into a pandemic. Transplantation.

2022;106:1312-29,

http://dx.doi.org/10.1097/TP.000000000004151.

- Avery RK. Update on COVID-19 therapeutics for solid organ transplant recipients, including the omicron surge. Transplantation. 2022;106:1528–37, http://dx.doi.org/10.1097/TP.00000000004200.
- Russo G, Lai Q, Poli L, Gaeta A, Rossi M, Mastroianni CM, et al. SARS-COV-2 vaccination with BNT162B2 in renal transplant patients: risk factors for impaired response and immunological implications. Clin Transplant. 2022;36, http://dx.doi.org/10.1111/CTR.14495.
- Villanego F, Cazorla JM, Vigara LA, Garcia T, Trujillo T, Montiel N, et al. Protecting kidney transplant recipients against SARS-CoV-2 infection: a third dose of vaccine is necessary now. Am J Transplant. 2022;22:1275–6, http://dx.doi.org/10.1111/AJT.16829.
- Crespo M, Barrilado-Jackson A, Padilla E, Eguía J, Echeverri-Esnal D, Cao H, et al. Negative immune responses to two-dose mRNA COVID-19 vaccines in renal allograft recipients assessed with simple antibody and interferon gamma release assay cellular monitoring. Am J Transplant. 2022;22:786–800, http://dx.doi.org/10.1111/AJT.16854.
- Quiroga B, Soler MJ, Ortiz A, Martínez Vaquera S, Jarava Mantecón CJ, Useche G, et al. Safety and immediate humoral response of COVID-19 vaccines in chronic kidney disease patients: the SENCOVAC study. Nephrol Dial Transplant. 2021, http://dx.doi.org/10.1093/NDT/GFAB313.
- Grupo de trabajo técnico de vacunación COVID-19, de la Ponencia de Programa y Registro de Vacunaciones. Estrategia de Vacunación frente a COVID-19 en España. Actualización 9. Ministerio de Sanidad, octubre 2021. [accessed 3 Sep 2022] Available from:

https://www.sanidad.gob.es/profesionales/saludPublica/ prevPromocion/vacunaciones/covid19/Actualizaciones_ Estrategia_Vacunacion/docs/COVID-19_Actualizacion9_ Modificada_EstrategiaVacunacion.pdf.

22. Grupo de trabajo técnico de vacunación COVID-19, de la Ponencia de Programa y Registro de Vacunaciones. Estrategia de Vacunación frente a COVID-19 en España. Actualización 11. Ministerio de Sanidad, febrero 2022. [accessed 3 Sep 2022] Available from:

https://www.sanidad.gob.es/profesionales/saludPublica/ prevPromocion/vacunaciones/covid19/Actualizaciones_ Estrategia_Vacunacion/docs/COVID-19_Actualizacion11_ EstrategiaVacunacion.pdf.

- 23. Ministerio de Sanidad. Guía sobre utilización de vacunas para personal sanitario. Estrategia de vacunación frente a COVID-19. [accessed aa Sep 2022] Available from: https://www.sanidad.gob.es/profesionales/saludPublica/ prevPromocion/vacunaciones/covid19/docs/COVID-19_Guia_ utilizacion_vacunas_personalsanitario.pdf.
- 24. Ponencia de Programa y Registro de Vacunaciones. Recomendaciones de utilización de Evusheld para la prevención de COVID-19. [accessed 2 Sep 2022] Available from: https://www.sanidad.gob.es/profesionales/saludPublica/ prevPromocion/vacunaciones/covid19/docs/Recomendaciones _uso_Evusheld.pdf.
- 25. Sánchez-Álvarez E, Quiroga B, Sequera P, en representación de la JD de la SEN. Posicionamiento de la Sociedad Española de Nefrología ante la vacunación frente al SARS-CoV-2. Nefrologia. 2021;4:367–488, http://dx.doi.org/10.1016/j.nefro.2020.12.002.
- 26. Grupper A, Katchman E, Ben-Yehoyada M, Rabinowich L, Schwartz D, Schwartz IF, et al. Kidney transplant recipients vaccinated before transplantation maintain superior humoral response to SARS-CoV-2 vaccine. Clin Transplant. 2021;35, http://dx.doi.org/10.1111/CTR.14478.

- 27. Regele F, Heinzel A, Hu K, Raab L, Eskandary F, Faé I, et al. Stopping of mycophenolic acid in kidney transplant recipients for 2 weeks peri-vaccination does not increase response to SARS-CoV-2 vaccination-a non-randomized, controlled pilot study. Front Med (Lausanne). 2022;9, http://dx.doi.org/10.3389/FMED.2022.914424.
- Frey S, Ruck JM, Alejo JL, Barker L, Matthew J, Werbel WA, et al. Perivaccination antimetabolite hold and third dose of SARS-CoV-2 vaccine in lung transplant recipients: preliminary report. Transplantation. 2022;106:e426–8, http://dx.doi.org/10.1097/TP.00000000004240.
- 29. Wang AX. Impact of Immunosuppression Adjustment on COVID-19 Vaccination Response in Kidney Transplant Recipients (ADIVKT). [accessed 1 Sep 2022] Available from: https://clinicaltrials.gov/ct2/show/NCT05060991.
- Polack FP, Thomas SJ, Kitchin N, Absalon J, Gurtman A, Lockhart S, et al. Safety and efficacy of the BNT162b2 mRNA Covid-19 vaccine. N Engl J Med. 2020;383:2603–15, http://dx.doi.org/10.1056/NEJMOA2034577.
- 31. Hamm SR, Rezahosseini O, Møller DL, Loft JA, Poulsen JR, Knudsen JD, et al. Incidence and severity of SARS-CoV-2 infections in liver and kidney transplant recipients in the post-vaccination era: real-life data from Denmark. Am J Transplant. 2022, http://dx.doi.org/10.1111/AJT.17141.
- 32. Naylor KL, Kim SJ, Smith G, McArthur E, Kwong JC, Dixon SN, et al. Effectiveness of first, second, and third COVID-19 vaccine doses in solid organ transplant recipients: a population-based cohort study from Canada. Am J Transplant. 2022;22:2228–36, http://dx.doi.org/10.1111/AJT.17095.
- 33. Yahav D, Rahamimov R, Mashraki T, Ben-Dor N, Steinmetz T, Agur T, et al. Immune response to third dose BNT162b2 COVID-19 vaccine among kidney transplant recipients-A prospective Study. Transpl Int. 2022;35, http://dx.doi.org/10.3389/TI.2022.10204.
- 34. Haller MC, Kaiser RA, Langthaler S, Brandstetter C, Apfalter P, Kerschner H, et al. Comparison of mRNA-1273 and BNT162b2 SARS-CoV-2 mRNA vaccine immunogenicity in kidney transplant recipients. Transpl Int. 2022;35, http://dx.doi.org/10.3389/TI.2021.10026.
- Wijtvliet VPWM, Ariën KK, Abrams S, Couttenye MM, Mestrez F, Mariën J, et al. mRNA-1273 vaccine (Moderna): a better option than BNT162b2 (Pfizer) in kidney transplant recipients and dialysis patients? Nephrol Dial Transplant. 2022;37:799–803, http://dx.doi.org/10.1093/NDT/GFAB352.
- 36. Grupo de trabajo técnico de vacunación COVID-19, de la Ponencia de Programa y Registro de Vacunaciones. Estrategia de Vacunación frente a COVID-19 en España. Actualización 3. Ministerio de Sanidad, febrero 2021. [accessed 12 Sep 2022] Available from:

https://www.sanidad.gob.es/profesionales/saludPublica/ prevPromocion/vacunaciones/covid19/Actualizaciones_ Estrategia_Vacunacion/docs/COVID-19_Actualizacion3_ EstrategiaVacunacion.pdf.

37. Grupo de trabajo técnico de vacunación COVID-19, de la Ponencia de Programa y Registro de Vacunaciones. Estrategia de Vacunación frente a COVID-19 en España. Actualización 4. Ministerio de Sanidad, febrero 2021. [accessed 12 Sep 2022] Available from: https://www.sanidad.gob.gc/profesionales/caludPublica/

https://www.sanidad.gob.es/profesionales/saludPublica/ prevPromocion/vacunaciones/covid19/Actualizaciones_ Estrategia_Vacunacion/docs/COVID-19_Actualizacion4_ EstrategiaVacunacion.pdf.

38. Watcharananan SP, Jaru-Ampornpan P, Sahawongcharoen S, Maitook N, Himananto O, Jongkewwattana A, et al. Comparison of the immunogenicity of ChAdOx1 nCoV-19 vaccine against the wild-type and delta variants in kidney transplant recipients and healthy volunteers. Am J Transplant. 2022;22:1459–66, http://dx.doi.org/10.1111/AJT.16966.

39. Grupo de trabajo técnico de vacunación COVID-19, de la Ponencia de Programa y Registro de Vacunaciones. Estrategia de Vacunación frente a COVID-19 en España. Actualización 5. Ministerio de Sanidad, marzo 2021. [accessed 29 Aug 2022] Available from:

https://www.sanidad.gob.es/profesionales/saludPublica/ prevPromocion/vacunaciones/covid19/Actualizaciones_ Estrategia_Vacunacion/docs/COVID-19_Actualizacion5_ EstrategiaVacunacion.pdf.

- Boyarsky BJ, Chiang TPY, Ou MT, Werbel WA, Massie AB, Segev DL, et al. Antibody response to the Janssen COVID-19 vaccine in solid organ transplant recipients. Transplantation. 2021;105:E82–3, http://dx.doi.org/10.1097/TP.00000000003850.
- European Medicines Agency (EMA). Nuvaxovid Product information. [accessed 29 Aug 2022] Available from: https://www.ema.europa.eu/en/documents/productinformation/nuvaxovid-epar-product-information_en.pdf.
- 42. Ponencia de Programa y Registro de Vacunaciones. Recomendaciones de vacunación frente a COVID-19 para el otoño en España. [accessed 20 Oct 2022] Available from: https://www.sanidad.gob.es/profesionales/saludPublica/ prevPromocion/vacunaciones/covid19/docs/ Recomendaciones_vacunacion_Otono_Covid_VF.pdf.
- Levin MJ, Ustianowski A, De Wit S, Launay O, Avila M, Templeton A, et al. Intramuscular AZD7442 (Tixagevimab-Cilgavimab) for prevention of Covid-19. N Engl J Med. 2022;386:2188–200, http://dx.doi.org/10.1056/NEJMOA2116620.
- 44. Food and Drug Administration. FDA authorizes revisions to Evusheld dosing. February 24, 2022. [accessed 13 Sep 2022] Available from: https://www.fda.gov/drugs/drug-safety-and-availability/fda -authorizes-revisions-evusheld-dosing.
- 45. COVID-19 Treatment Guidelines Panel. Coronavirus Disease 2019 (COVID-19) Treatment Guidelines. National Institutes of Health. [accessed 13 Sep 2022] Available from: https://www.covid19treatmentguidelines.nih.gov/.
- 46. Recomendaciones SEIMC para el manejo clínico de pacientes con COVID-19. Sociedad Española de Enfermedades Infecciosas y Microbiología Clínica. [accessed 9 Sep 2022] Available from: https://couid10.coime.org/index.php/recomendacionee

https://covid19.seimc.org/index.php/recomendacionesseimc-para-el-manejo-clinico-de-pacientes-con-covid-19/.

47. Criterios para valorar la administración de las nuevas alternativas terapéuticas antivirales frente a la infección por SARS-CoV-2. Agencia Española de Medicamentos y Productos Sanitarios. 2 de noviembre de 2022. [accessed 2 Nov 2022] Available from:

https://www.aemps.gob.es/medicamentos-de-uso-humano/ acceso-a-medicamentos-en-situaciones-especiales/criterios -para-valorar-la-administracion-de-las-nuevas-alternativasterapeuticas-antivirales-frente-a-la-infeccion-por-sars-cov-2/.

- Hammond J, Leister-Tebbe H, Gardner A, Abreu P, Bao W, Wisemandle W, et al. Oral nirmatrelvir for high-risk, nonhospitalized adults with Covid-19. N Engl J Med. 2022;386:1397–408, http://dx.doi.org/10.1056/NEJMOA2118542.
- Lange NW, Salerno DM, Jennings DL, Choe J, Hedvat J, Kovac DB, et al. Nirmatrelvir/ritonavir use: managing clinically significant drug-drug interactions with transplant immunosuppressants. Am J Transplant. 2022;22:1925–6, http://dx.doi.org/10.1111/AJT.16955.
- 50. Salerno DM, Jennings DL, Lange NW, Kovac DB, Shertel T, Chen JK, et al. Early clinical experience with nirmatrelvir/ritonavir for the treatment of COVID-19 in solid

organ transplant recipients. Am J Transplant. 2022;22:2083–8, http://dx.doi.org/10.1111/AJT.17027.

- 51. American Society of Transplantation: AST statement on oral antiviral therapy for COVID-19 for organ transplant recipients, 2022 [accessed 11 Sep 2022] Available from: https://www.myast.org/sites/default/files/AST%20 Statement%20on%20Oral%20Antiviral%20Therapy%20for% 20COVID%20Jan%204%20%282%29.pdf.
- Hiremath S, McGuinty M, Argyropoulos C, Brimble KS, Brown PA, Chagla Z, et al. Prescribing nirmatrelvir/ritonavir for COVID-19 in advanced CKD. Clin J Am Soc Nephrol. 2022;17:1247–50, http://dx.doi.org/10.2215/CJN.05270522.
- 53. Gottlieb RL, Vaca CE, Paredes R, Mera J, Webb BJ, Pérez G, et al. Early remdesivir to prevent progression to severe Covid-19 in outpatients. N Engl J Med. 2022;386:305–15, http://dx.doi.org/10.1056/NEJMOA2116846.
- 54. Seethapathy R, Zhao S, Long JD, Strohbehn IA, Sise ME. A propensity score-matched observational study of remdesivir in patients with COVID-19 and severe kidney disease. Kidney360. 2021;3:269–78, http://dx.doi.org/10.34067/KID.0006152021.
- 55. Buxeda A, Arias-Cabrales C, Pérez-Sáez MJ, Cacho J, Cabello Pelegrin S, Hernández D, et al. Use and safety of remdesivir in kidney transplant recipients with COVID-19. Kidney Int Rep. 2021;6:2305–15, http://dx.doi.org/10.1016/J.EKIR.2021
- .06.023. 56. Jayk Bernal A, Gomes da Silva MM, Musungaie DB, Kovalchuk E, González A, Delos Reyes V, et al. Molnupiravir for oral treatment of Covid-19 in nonhospitalized patients. N Engl J Med. 2022;386:509–20,

http://dx.doi.org/10.1056/NEJMOA2116044.

- 57. OpenSAFELY Collaborative and LH&W NCS (or CONVALESCENCE) CollaborativeZheng B, Campbell J, Carr EJ, Tazare J, Nab L, Mahalingasivam V, et al. Comparative effectiveness of sotrovimab and molnupiravir for preventing severe COVID-19 outcomes in patients on kidney replacement therapy: observational study using the OpenSAFELY-UKRR and SRR databases. Clin Kidney J. 2023;16(11):2048–58, http://dx.doi.org/10.1093/ckj/sfad184. PMID: 37915915; PMCID: PMC10616487.
- Villamarín M, Márquez-Algaba E, Esperalba J, Perelló M, Los Arcos I, Campany D, et al. Preliminary clinical experience of molnupiravir to prevent progression of COVID-19 in kidney transplant recipients. Transplantation. 2022, http://dx.doi.org/10.1097/TP.00000000004306.
- 59. Villanego F, Mazuecos A, Cubillo B, Merino MJ, Poveda I, Saura IM, et al. Treatment with sotrovimab for SARS-CoV-2 infection in a cohort of high-risk kidney transplant recipients. Clin Kidney J. 2022, http://dx.doi.org/10.1093/ckj/sfac177.
- Case JB, Mackin S, Errico JM, Chong Z, Madden EA, Whitener B, et al. Resilience of S309 and AZD7442 monoclonal antibody treatments against infection by SARS-CoV-2 Omicron lineage strains. Nat Commun. 2022;13, http://dx.doi.org/10.1038/S41467-022-31615-7.
- 61. Food and Drug Administration. FDA updates Sotrovimab emergency use authorization. April 5, 2022. [accessed 11 Sep 2022] Available from: https://www.fda.gov/drugs/drug-safety-and-availability/ fda-updates-sotrovimab-emergency-use-authorization.
- 62. European Medicines Agency. Xevudy. Procedural steps taken and scientific information after the authorization. 2022. [accessed 11 Sep 2022] Available from: https://www.ema.europa.eu/en/documents/procedural-steps -after/xevudy-epar-procedural-steps-taken-scientificinformation-after-authorisation_en.pdf.
- 63. Martin-Blondel G, Marcelin A-G, Soulié C, Kaisaridi S, Lusivika-Nzinga C, Dorival C, et al. Sotrovimab to prevent severe COVID-19 in high-risk patients infected with Omicron

BA.2. J Infect. 2022;85,

http://dx.doi.org/10.1016/J.JINF.2022.06.033.

- 64. Coronavirus antiviral & resistence database. Stanford University. 2022 [accessed 12 Sep 2022] Available from: https://covdb.stanford.edu/susceptibility-data/table-mab-susc/.
- 65. Horby P, Lim WS, Emberson JR, Mafham M, Bell JL, Linsell L, et al. Dexamethasone in hospitalized patients with Covid-19. N Engl J Med. 2021;384:693–704, http://dx.doi.org/10.1056/NEJMOA2021436.
- 66. Yetmar ZA, Beam E, O'Horo JC, Seville MT, Brumble L, Ganesh R, et al. Outcomes of bebtelovimab and sotrovimab treatment of solid organ transplant recipients with mild-to-moderate coronavirus disease 2019 during the Omicron epoch. Transpl Infect Dis. 2022;24, http://dx.doi.org/10.1111/TID.13901.
- Shertel T, Lange NW, Salerno DM, Hedvat J, Jennings DL, Choe JY, et al. Bebtelovimab for treatment of COVID-19 in ambulatory solid organ transplant recipients. Transplantation. 2022;106:e463–4, http://dx.doi.org/10.1097/tp.00000000004278.
- 68. Montgomery H, Hobbs FDR, Padilla F, Arbetter D, Templeton A, Seegobin S, et al. Efficacy and safety of intramuscular administration of tixagevimab-cilgavimab for early outpatient treatment of COVID-19 (TACKLE): a phase 3, randomised, double-blind, placebo-controlled trial. Lancet Respir Med. 2022;10:985–96, http://dx.doi.org/10.1016/S2213-2600(22)00180-1.
- Benotmane I, Olagne J, Gautier Vargas G, Cognard N, Heibel F, Braun-Parvaez L, et al. Tixagevimab-cilgavimab as an early treatment for COVID-19 in kidney transplant recipients. medRxiv. 2022, http://dx.doi.org/10.1101/2022.09.30.22280568.
- 70. Evusheld: EPAR Product Information. [accessed 26 Sep 2022] Available from:

https://www.ema.europa.eu/en/documents/product-inf.

- Pérez-Sáez MJ, Blasco M, Redondo-Pachón D, Ventura-Aguiar P, Bada-Bosch T, Pérez-Flores I, et al. Use of tocilizumab in kidney transplant recipients with COVID-19. Am J Transplant. 2020;20:3182–90, http://dx.doi.org/10.1111/AJT.16192.
- 72. Marconi VC, Ramanan AV, de Bono S, Kartman CE, Krishnan V, Liao R, et al. Efficacy and safety of baricitinib for the treatment of hospitalised adults with COVID-19 (COV-BARRIER): a randomised, double-blind, parallel-group, placebo-controlled phase 3 trial. Lancet Respir Med. 2021;9:1407–18, http://dx.doi.org/10.1016/S2213-2600(21)00331-3.
- 73. Kharazmi AB, Moradi O, Haghighi M, Kouchek M, Manafi-Rasi A, Raoufi M, et al. A randomized controlled clinical trial on efficacy and safety of anakinra in patients with severe COVID-19. Immun Inflamm Dis. 2022;10:201–8, http://dx.doi.org/10.1002/IID3.563.
- Razonable RR. Management of viral infections in solid organ transplant recipients. Expert Rev Anti Infect Ther. 2011;9:685–700, http://dx.doi.org/10.1586/ERI.11.43.
- 75. Cravedi P, Mothi SS, Azzi Y, Haverly M, Farouk SS, Pérez-Sáez MJ, et al. COVID-19 and kidney transplantation: results from the TANGO International Transplant Consortium. Am J Transplant. 2020;20:3140–8, http://dx.doi.org/10.1111/AJT.16185.
- 76. Anton Pampols P, Trujillo H, Melilli E, Urban B, Sandino J, Favá A, et al. Immunosuppression minimization in kidney transplant recipients hospitalized for COVID-19. Clin Kidney J. 2021;14:1229–35, http://dx.doi.org/10.1093/CKJ/SFAB025.
- 77. Akalin E, Azzi Y, Bartash R, Seethamraju H, Parides M, Hemmige V, et al. Covid-19 and kidney transplantation. N Engl J Med. 2020;382:2475–7, http://dx.doi.org/10.1056/NEJMC2011117.
- Pereira MR, Mohan S, Cohen DJ, Husain SA, Dube GK, Ratner LE, et al. COVID-19 in solid organ transplant recipients: initial report from the US epicenter. Am J Transplant. 2020;20:1800–8, http://dx.doi.org/10.1111/AJT.15941.

- 79. Fernández-Ruiz M, Andrés A, Loinaz C, Delgado JF, López-Medrano F, San Juan R, et al. COVID-19 in solid organ transplant recipients: a single-center case series from Spain. Am J Transplant. 2020;20:1849–58, http://dx.doi.org/10.1111/AJT.15929.
- Alberici F, Delbarba E, Manenti C, Econimo L, Valerio F, Pola A, et al. A single center observational study of the clinical characteristics and short-term outcome of 20 kidney transplant patients admitted for SARS-CoV2 pneumonia. Kidney Int. 2020;97:1083–8, http://dx.doi.org/10.1016/J.KINT.2020.04.002.
- Sandal S, Boyarsky BJ, Massie A, Chiang TPY, Segev DL, Cantarovich M. Immunosuppression practices during the COVID-19 pandemic: a multinational survey study of transplant programs. Clin Transplant. 2021;35, http://dx.doi.org/10.1111/CTR.14376.
- 82. López-Oliva MO, Pérez-Flores I, Molina M, Aladrén MJ, Trujillo H, Redondo-Pachón D, et al. Management of immunosuppressive therapy in kidney transplant recipients with COVID19. A multicentre national study derived form the S.E.N. COVID registry [Article in Spanish]. Nefrologia. 2022, http://dx.doi.org/10.1016/J.NEFRO.2022.03.008.
- 83. Gandolfini I, Crespo M, Hellemans R, Maggiore U, Mariat C, Mjoen G, et al. Issues regarding COVID-19 in kidney transplantation in the era of the omicron variant: a commentary by the era descartes working group. Nephrol Dial Transplant. 2022, http://dx.doi.org/10.1093/NDT/GFAC203.
- 84. Masset C, Gautier-Vargas G, Cantarovich D, Ville S, Dantal J, Delbos F, et al. Occurrence of De novo donor-specific antibodies after COVID-19 in kidney transplant recipients is low despite immunosuppression modulation. Kidney Int Rep. 2022;7:983–92, http://dx.doi.org/10.1016/J.EKIR.2022.01.1072.